SPORTON LAB.

FCC RF Test Report

Report No. : FG561313

LTE Band 12 / 10MHz

Spectrum u? Spectrum I:Iv?
Ref Level 0.00 dBm Offset 19.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 19.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
: INE_ABS PABS 10 dpe INE_ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
- -
40 dem - » 40 dBm
- i)
-60 dBr -60 dBm
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 629.07962 MHz -49.15 dBm -36.15 dB 30.000 MHz 690.000 MHz 100.000 kHz 633.87925 MHz -49.27 dBm -36.27 dB
725,000 MHz 1.000 GHz 100.000 kHz 973.12989 MHz -48,57 dBm -35,57 dB 725,000 MHz 1,000 GHz 100.000 kHz 990.72669 MHz -48.48 dBm -35.48 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51037 GHz -38.00 dBm -25.00 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.95026 GHz -38.09 dBm -25.09 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92376 GHz -33.49 dBm -20.49 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92526 GHz -33.48 dBm -20.48 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00025 GHz -33.81 dBm -20.81 db 7.000 GHz 9,000 GHz 1.000 MHz 7.00175 GHz -33.38 dBm -20.88 di
—_— —
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Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 629.32960 MHz -43.22 dBm -36.22 dB
725.000 MHz 1,000 GHz 100.000 kHz 935,38675 MHz -48.63 dém -35.63 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.52937 GHz -38.08 dBm -25.08 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.90276 GHz -33.38 dBém -20.38 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.00725 GHz -33.66 dém -20.66 d&
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saranas. FCC RF Test Report

Report No. : FG561313

Frequency Stability
Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 1.4MHz Note 2.
Temperature Voltage
(°C) (Volt) Frequency Offset (Af) Result
(Hz)
50 Normal Voltage 1.3
40 Normal Voltage -1.5
30 Normal Voltage 1.7
20(Ref.) Normal Voltage 1.9
10 Normal Voltage -2.8
0 Normal Voltage -1.9
-10 Normal Voltage 2.3 PASS
-20 Normal Voltage 1.3
-30 Normal Voltage 25
20 Maximum Voltage 2.4
20 Normal Voltage 1.9
20 Minimum Voltage -1.3
Note:

1. Normal Voltage = 5 V. ; Minimum Voltage = 4.8 V. ; Maximum Voltage =5 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

IMAX(Af)| = 2.8 Hz

Frequency Stability Frequency (MHz) Limit Line Result
fL — [IMAX(AT)| 699.154547 = 699 MHz
PASS
fu + [IMAX(AT)] 715.853853 = 716 MHz
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= as. FCC RF Test Report Report No. : FG561313

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz

Mod. QPSK 16QAM Limit: 13dB
RB Size Full RB Full RB

Result
Middle CH 4.96 5.74 PASS
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Middle Channel / Full RB Middle Channel / Full RB
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fo Att 0 dp__AQT 2ms @ RBW 10 MHz fo Att 0 dp__AQT 2ms @ RBW 10 MHz
(@153 view (@153 view
1] V = 1] -
0.0 '\‘ 0.0 :
| ‘
1E: | ) 1E:
i
|
\
oF 782.0 MHz ‘ Mean Pwr + 20.00 dB oF 782.0 MHz Mean Pwr + 20.00 dB
Ci y Ci Distril i Function Samples: 130000 Ci y Ci Distril i Function Samples: 130000
T 1 [T e T T T ] T 1 [T T e T e e ]
il [ il )
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SPORTON LAB.

FCC RF Test Report

Report

No. : FG561313

26dB Bandwidth

Mode

LTE Band 13 : 26dB BW(MHz)
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15MHz

20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK

16QAM
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QPSK

16QAM

QPSK | 16QAM

Middle CH 141

1.32
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1.68 -

LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum T ctrum |
Ref Levi 0.00 dém  Offset 14,00 db & RBW 100 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 19.29 dBm| - ™Il 19.63 dBm|
780.18200 MH?Z| ) 780.168200 MHz
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CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz )
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 780.182 MHz 19.29 dém ndB down 1,409 MHz ML 1 7B0.162 MHz 19.63 dBm ndB down 1319 MHz
T1 1 779.572 MHz -6.33 dBm ndé 26.00 dB T1 1 779.562 MHz -6.20 dBm ndé 26.00 d8
T2 1 780.981 MHz -6.74 dBm  factor 553.9 T2 1 7B0.BB1 MHz -6.74 dBm  factor 5316
b wa L JU J -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum T ctrum |
Ref Level 30.00 dém  Offset 14.00 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
¥ ™Il 2261 dBm N ™Il 23.90 aBm
- X 778.5030 MHzZ| 0 s X, 778.3240 MHz
7 \ ndB 26.00 dB 7N ndB 26.00 dB
04 { 1 Bu 2.278000000 MHZ 104 / \ Bu 1.678000000 MHZ|
- 1 Q factor 241.8] - ) 1 Q factor 163.8
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-60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 776.503 MHz 22.61 dém ndB down 2.278 MHz ML 776.324 MHz 23.50 dém ndB down 1678 MHz
T1 1 777.085 MHz -3.17 dém ndé 26.00 dB T1 1 777.285 MHz -2.37 dém ndé 26.00 d8
T2 1 775.363 MHz -3.53 dBm  factor 3416 T2 1 778.963 MHz -2.21 dBm  factor 463.8
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Occupied Bandwidth

Mode
BW
Mod.
Middle CH

LTE Band 13 : 99%0BW(MHz)
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LTE Band 13

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Spectrum T ctrum |
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value ¥-value |__Function Function Result |
ML 1 779.852 MHz 19.24 dBm ML 1 7BD.452 MHz 19.75 dém
T1 1 779.67233 MHz 7.71 dBm oce Bw 1.198801199 MHz T1 1 779.69231 MHzZ 8.25 dBm oce Bw 1.008991009 MHZ
T2 1 780.87113 MHz 10.35 dBm T2 1 7B0.7013 MHz 9.26 dbm
[ )i ) TInn v [ i ) TInn e
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trum |5 ctrum =
Ref Level 30.00 dém  Offset 14.00 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
ML ™Il 22 41 dBm ™Il 25.06 aBm
- L, 778.5030 MHzZ| 0 s 777.8440 MHz
{ ) Occ B 1.438561439 MHz Occ B 1.2368761239 MHZ
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Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value ¥-value |__Function Function Result |
ML 1 776.583 MHz 22,41 dém ML 777.544 MHz 25,06 dBm
T1 1 777.5045 MHz 11.13 dBm oce Bw 1.438561439 MHz T1 1 777.5245 MHz 13.77 dBm oce Bw 1.238761239 MHZ
T2 1 776.9431 MHz 10.92 dBm T2 1 778.7632 MHz 12.99 dBm
L L J L I J [
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SPORTON LAB.
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Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ﬁ ] o
Spectrur Spectrum v
Ref Level 30.00 dem  Offset 19.20 dB Mode Auto FFT Ref Level 30,00 dém  Offset 19.20 db Mode 4uto FFT
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
__Rangelow | RangeUp | REW | Fraquency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency |  Powerabs | ALimit
763.000 Mz 775,000 MHz 6.250 kHz 774,98202 MHz -48.01 dem -13.81 d6 763,000 MHz 775.000 MHz 6.250 kHz 765.79920 MHZ 5168 0B 1666 0B
775.000 MHz 775.900 MHz 100.000 kHz 775.57048 MHz -38.34 d&m -25.34 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,77188 MHz -39.84 dBm -26.34 dB
775.900 MHz 776.000 MHz 30.000 kHz 775,99955 MHz -43.35 dém -30.35 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.05120 MHz 45,48 dbm 32,46 db
776.000 MHz 788.000 MHz 100.000 kHz 777,33666 MHz 22.32 dBm -7.68 db 776.000 MHz 788.000 MHz 100.000 kHz 786.63936 MHz 20.68 dBm -9.32 d8
788,000 MHz 788,100 MHz 30.000 kHz 78809995 MHz -45.15 dBm -32.15 d& 788.000 MHz 788.100 MHz 30.000 kHz 768,00005 MHz -33.11 dem -20.11 d&
788.100 MHz 793.000 MHz 100,000 kHz 78810734 MHz -38.71 dém -25.71 dB 788,100 MH= 783.000 MHz 100,000 kHz 78811224 MHz 20.63 dBm 1663 dB
793.000 MHz 806.000 MHz 6.250 kHz 804 95455 MHz -51.53 dBm ~16.53 d& 793.000 MHz B806.000 MHz 5.250 kHz 805.40905 MHz -50.59 dbm -15.59 dB
.
I J1 £

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

m
ectrur Spectrum v
Ref Level 30.00 dBm  Offset 19,20 d& Mode Auto FFT Ref Level 30,00 dém  Offset 19.20 dB Mode Auto FFT
SGL Count 1007100 SGL Caunt 100/100
@1 AvoPwr (@1 AvgPwr
Limit §heck PABS Limit Gheck PABS
20 dbipe—fPURIOUS | INE ABS DAKS 20 dbifpe—8PURIQUS | INE ABS pAES
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Start 768.0 MHz 7007 pts stop 806.0 MHz | |[Start 763.0 MAz 7007 pts Stop B06.0 MHZ
Spurious Emissions Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.92208 MHz -49.95 dém -14.99 dB 763.000 MHz 775.000 MAz 5.250 kHz 767.00998 MHz -50.62 dBm -15.82 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.78536 MHz -35.47 dém -22.47 dé 775.000 MHz 775.900 MHz 100.000 kHz 775.45450 MHz -39.44 dBm -26.44 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -30.00 dBm -17.00 d& 775.500 MHz 776.000 MHz 30.000 kHz 775.94491 MHz -45.70 dBm -32.70 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.99600 MHz 13.19 dém -16.81 dB 776.000 MHz 788.000 MHz 100.000 kHz 786,44755 MHz 13.89 dBm -16.11 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.05240 MHz -45.29 d&m -32.29 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.07717 MHz -42.26 dBm -29.26 dB
788.100 MHz | 793,000 MHz 100,000 kHz 791,77378 MHz -39.24 dbm -26.24 dB 788,100 MHz 793,000 MHz 100,000 kHz 786,13671 MHz -36.09 dBm -23.99 dB
793.000 MHz 506,000 MHz 6.250 kHz 800.95455 MHz -51.64 dém -16.54 dB 293.000 MHz 806.000 MHz 6.250 kHz 805.40509 MHz -51.03 dBm ~16.03 dB
Y
I J1 [ ) o
UL.2025 1
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LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

] o
Spectrur mr || Spectrum 7
Ref Level 30.00 dBm  Offset 19.20 d& Mode Auto FFT Ref Level 30,00 dém  Offset 19.20 db Mode 4uto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit §heck PABS Limit heck PARS
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Start 763.0 MHz 7007 pts Stop 806.0 MHz | [ Start 763.0 MHz 7007 pts Stop B06.0 MHz
P Ei Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | _Powerabs | Alimit | Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 Mz 775,000 MHz 6.250 kHz 774,60431 MHz 51,12 dém ~16.19 dB 763,000 MHz 775.000 MHz 6.250 kHz 76700999 MHz 5157 dbrm 16.57 0B
775.000 MHz 775,900 MHz 100,000 kHz 775,84111 MHz -38.82 dém -25.82 d 75.000 MHz 775.900 MHz 100,000 kHz 775.04181 MH= 35,98 dbm 2698 dB
775,900 MHz 776.000 Mz 30.000 kHz 77561533 MHz =44.35 dbm -31.38 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.98217 MHz -45.54 dBm -32.54 dB
776.000 MHz 788,000 MHz 100,000 kHz 777,32468 MHz 21.72 dem -8.27 d& 276,000 MH= 785.000 MHz 100,000 kHz 78661538 MHe 2047 dBm Cocade
788,000 MHz 788,100 MHz 30.000 kHz 78809995 MHz -45.30 dBm -32.30 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.02952 MHz -44.55 dBm -31.55 dB
788.100 MHz 793.000 MHz 100,000 kHz 78B,10245 MHz -33.11 dém -26.11 dB 788,100 MH= 783.000 MHz 100,000 kHz 788.16119 MHz 35.01 dBm 2501 dB
793.000 MHz 806.000 MHz 6.250 kHz 800.39610 MHz -51.32 dBm -16.32 dB 793.000 MHz B806.000 MHz 5.250 kHz 804.33117 MHz -51.56 dbm -16.56 db
T
) j [ >

Date: 1.
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1.JUL.2025

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] ] o
Spectrur Spectrum
Ref Level 30.00 dBm  Offset 19.20 d& Mode Auto FFT Ref Level 30,00 dem  Offset 19.20 de Mode Auto FFT
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAES Limit Gheck PABS
20 dbipe—teuRIOUS }INE Ans BAKS 20 dbife—$PURIOUS | INE ABS pagS
10 dem [“‘] 10dem l’“ﬂ,
0de i 0 dem | I
-10 dem — { Rl -10 dem —] T l
-20 dBm: j k -20 dBm /j \
SRURIGUS_LINE_ABS \"\.« | SPURIGUS_LINE_aBS_ 7 LL
[ e = -40 dim
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-60 dem
Start 763.0 MHz 7007 pts Stop 806.0 MHz | || Start 763.0 MHz 7007 pts Stop 806.0 MHz
P E Spurious Emissions
Rangelow | RangeUp | RBW | Fraquency | __Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs |  ALimit
763.000 Mz 775,000 MHz 6.250 kHz 774,07093 Mz -48.33 dbm -14.33 d& 763.000 Mz 775.000 MRz 6.250 kHz 767.17782 WAz ~51.60 dom 16.60 0B
775.000 MHz 775,900 MHz 100,000 kHz 775,89955 MHz -37.06 dém -24.06 d& 775.000 MHz 775.900 MHz 100,000 kHz 775.07148 MHz 39,90 dBm 26,90 dB
775,900 MHz 176.000 bz 30.000 kHz 775,99995 MHz -42.39 dBm -29.39 d8 775.900 MHz 776,000 MHz 30.000 kHz 77590005 MHz -45.99 dBm -32.99 dB
776.000 MHz 788,000 MHz 100,000 kHz 777,93506 MHz 13.10 dBm -16.00 dB 776.000 MHz 788,000 MHz 100,000 kHz 786,01598 MHz 13.57 dBm -16.43 dB
788,000 MHz 788,100 MHz 30.000 kHz 78809436 MHz -45.05 dBm -32.05 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.00005 MHz -29.69 dem -16.69 d&
788.100 MHz 793.000 MHz 100,000 kHz 789,69825 MHz -39.14 dBm -26.14 dB 788 100 MH= 783.000 MHz 100.000 kHz 788 18566 MHZ 38 09 dBm 2500 de
793.000 MHz B0C.000 MHz 6.250 kHz 796.99351 MHz -51.14 dém -16.14 dB 793.000 MHz 806.000 MHz £.250 kHz 805,40908 MHz -51.13 dBm -16.13 dB
Y
I it i
TUL.2025 1
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LTE Band 13/ 10MHz / QPSK

LTE Band 13/ 10MHz / QPSK

Band Edge / 1 RB

Band Edge /1 RB

Ref Level 30,00 dém Offset 19.20 dB

Spectrum

Mode Auto FFT Ref Level 30.00 dBm  Offset 19,20 dB Mode Auta FFT

SGL Count 100/100 SGL Count 100/100

@1 AugPwr @1 avgPwr
Limit gheck PARS Limit heck PARS

20 dbjfe _SPURIOUS | INE_ABS DARS 20 dblite _BURIOUS | INE_ABS paks

10 dem ‘l]i 10 demr ‘”

0 d&m H 0dBm IL

-10 dBm } \ -10 dBm 1

-20 d8 - -20 dBm f !

. [ - A
SPURIOUS_LINE_ABS i \ SPURIOUS_LINE_ABS JI|J' 1\ 1
|
-40 dBrv i -y -40 dBm T
A, Lk
w4
-50 dBm /J e w,\ur\ 50 dBm [ S et
AT 60 dBm—t |
el
.0 MHz 7007 pts Stop 806.0 MHz | ||| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.32268 MHz -52.33 dBm -17.33 dB 763.000 MHz 775.000 MHz 6.250 kHz 766.57842 MHz -57.68 dBm -22.68 dB
775.000 MKz 775.800 MHz 100.000 kHz 775.30614 MHz -43.97 dBm -30.97 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.13172 MHz -49.80 dBm -36.80 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.94231 MHz -50.18 dBm -37.18 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.94910 MHz -55.56 dBm -42.56 dB
776,000 MHz 788.000 MHz 100.000 kHz 777.74426 MHz 21.51 dBm -8.40 dB 776,000 MHz 788.000 MHz 100.000 kHz 786.23177 MHz 21.08 dém -8.92 d8
788.000 MHz 786.100 MHz 30.000 kHz 786.00005 MHz -54.65 dBm -41.65 dB 768.000 MHz 788.100 MHz 30.000 kHz 766.00005 MHz -34.31 dBm -21.31 dB
788,100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -45.40 dBm -32.40 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.37657 MHz -43.60 dBm -30.60 dB
793,000 MHz 806.000 MHz 6,250 kHz 707.42208 MHz -57.83 dBm -22.82 dB 793,000 MHz 806.000 MHz 6,250 kHz 804.98052 MHz -56.99 dBm -21.99 dg
_— —_—
\ ) ) w

I

LTE Band 13/ 10MHz / QPSK

Band Edge / Full RB

Ref Level 30,00 dém Offset 19.20 dB
SGL Count 100/100

Mode Auto FFT

@1 AugPwr
Limit gheck PARS
20 dbjfe _SPURIOUS | INE_ABS paBS
10 dem |WIL
0 dBm- ‘ I
-10 dBm f
.20 dB LY
= T3
A [ v
SPURIOUS_LINE_ABS 7
40 dem —
‘ -
-50 dBm ’/J i
;60 dBm e
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.89810 MHz -54.09 dBm -19.00 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -35.22 dBm -22.29 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.89995 MHz -44.66 dBm -31.66 dB
776,000 MHz 788.000 MHz 100.000 kHz 778.12787 MHz 13.50 dBm -16.50 dB
788.000 MHz 786.100 MHz 30.000 kHz 786.09995 MHz -55.70 dBm -42.70 dB
788,100 MHz 793.000 MHz 100.000 kHz 786.28846 MHz -49.06 dBm -36.06 dB
793,000 MHz 806.000 MHz 6,250 kHz 797.42208 MHz -55.99 dBm -20.99 dB
{ I J q o
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FCC RF Test Report

Report No. : FG561313

LTE Band 13/ 10MHz / 16QAM

LTE Band 13/ 10MHz / 16QAM

Band Edge /1 RB

Band Edge /1 RB

Ref Level 30,00 dém Offset 19.20 dB
SGL Count 100/100

Mode Auto FFT

Spectrum

Ref Level 30.00 dém
SGL Count 100/100

Offset 19.20 dB Mode Auto FFT

@1 AugPwr @1 avgPwr
Limit gheck PARS Limit heck PARS
20 dbjfe _SPURIOUS | INE_ABS T PABS 20 dblite _BURIOUS | INE_ABS paks
10 dem H 10 demr H
0 d&m }l \ 0dBm 1
-10 dem / 4 -10 dBm / \\
\
20 de — -20 dBm 1
. [ o /|
SPURIOUS_LINE_ABS [ SPURIOUS_LINE_ABS ,J |
\
-40 dBrv r“J -40 dBm ;_\’l
. \
50 dem ﬁf o, - =0dam [ A o Moo r‘\\,
60 dBm - -60 dBm-—+ 1 — ‘L
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ||| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.45455 MHz -50.87 dBm -15.87 dB 763.000 MHz 775.000 MHz 6.250 kHz 766.57842 MHz -57.82 dBm -22.82 dB
775.000 MKz 775.800 MHz 100.000 kHz 775.89955 MHz -44.67 dBm -31.67 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.48686 MHz -49.61 dBm -36.61 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.59286 MHz -50.78 dBm -37.78 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.97438 MHz -55.73 dBm -42.73 dB
776,000 MHz 788.000 MHz 100.000 kHz 777.80420 MHz 20,01 dBm -0,99 dB 776,000 MHz 788.000 MHz 100.000 kHz 786.24376 MHz 20,34 dém -0.66 di
788.000 MHz 786.100 MHz 30.000 kHz 786.04870 MHz -55.14 dBm -42.14 dB 768.000 MHz 788.100 MHz 30.000 kHz 786.00005 MHz -50.03 dBm -37.03 dB
788,100 MHz 793.000 MHz 100.000 kHz 788.46469 MHz -49.12 dBm -36.12 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.86119 MHz -45.07 dBm -32.07 dB
793,000 MHz 806.000 MHz 6,250 kHz 797.42208 MHz -57.46 dBm -22.46 dB 793,000 MHz 806,000 MHz 6,250 kHz 804.98052 MHz -55.61 dBm -20.61 dB
_— —
) 7 )

LTE Band 13/ 10MHz / 16QAM

Band Edge / Full RB

Spe ) k=
Ref Level 30.00 d8m  Offset 19.20 dB Mode Auto FFT
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PAES
20 dbifpe—fRURIOUS JINE ABS | o
10 dBm lﬂl
0de !
-10 dB o — l
204 [\
[
SPURIGUS_LINE_ABS,
_ _LINE_ABS J }
-40 dBm 5 ‘
o \
-50 dBm J T
-50 dBm ™
Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions
RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.93407 MHz -56.92 dém -21.92 de
775.000 MHz 775.900 MHz 100.000 kHz 775.58307 MHz -43.63 dBm -30.63 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98477 MHz -39.42 dém -26.42 dB
776.000 MHz 788.000 MHz 100.000 kHz 778.39161 MHz 14.41 dem -15.59 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.04111 MHz -54.97 dBm -41.97 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.98846 MHz -49.11 d&m -36.11 de
793.000 MHz 806.000 MHz 6.250 kHz 797.42208 MHz -57.89 dBm -22.89 dB
( Jjd J 1 I v
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SPORTON LAB.

FCC RF Test Report

Report No. : FG561313

Conducted Spurious Emission

LTE Band 13 / 5SMHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum [ spectrum o
Ref Level 0.00 dem  Offset 19.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 19,20 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit Twrk PARS Limit Twrk PAES
ine sPURIOUS. INE_ABS PABS ne sPURIOUS INE_ABS PABS
-10 difE -10 deiE—
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
R S oy N - "
. -50 dBm =
st
=70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 33004 pts Stop 8.0 GHz Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 763,000 MHz 100,000 kHz 758.62672 MHz -54,20 dBm -41,20 dB 30,000 MHz 763,000 MHz 100,000 kHz 522.51873 MHz -57.32 dBm -44,32 dB
806.000 MHz 1.000 GHz 100.000 kHz 835.40730 MHz -58.04 dBm -45.04 dB 506,000 MHz 1,000 GHz 100,000 kHz 950.13022 MHz -58.26 dBm -45.26 db
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -39.37 dBm -26.37 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.56711 GHz -39.60 dBm -26.60 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.91686 GHz -43,56 dBm -30.56 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.99285 GHz -43.73 dBm -30.73 dB
~ —_— ~ —
( i J q Ll { )|\ J e
1.JUL.2025 2 13
Highest Channel / QPSK
Spectrum [D\:_?]
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
i Es
10 ddne IDUR]OUS LINE_ABS PAE
| SPURIOUS_LINE_ABS_
-20 de:
-30 dBr
-40 dBém ¥
Baandane S WLV
-50 dBm—j My
-70 dBm
-80 dBém
-90 dém
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 655,18289 MHz -58,42 dBm -45.42 dB
806.000 MHz 1,000 GHz 100.000 kHz 951,40490 MHz -58.74 dBm -45.74 dB
1.000 GHz 3,000 GHz 1.000 MHz 1,57161 GHz -39,19 dBém -26.19 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.89886 GHz -43.62 dBm -30.62 d&
— —
I J -
Date: 1.JUL.2025 12:12:2
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LTE Band 13/ 10MHz

Middle Channel / QPSK

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 19.20 dB

Mode Auto S

weep

(@1 AvgPwr

Limit 1Lr.m k
ine PURIOUS_LINE_ABS
-10 ddfE

PAES

1

-20 dB

| SPURIOUS_LINE_ABS_

-30 de

-40 dBém

-50 dBm—j

oy

-70 dém

-80 dBém

-90 dém

Start 30.0 MHz

33004 pts

Stop 8.0 GHz

Range Low |

Spurious Emissions

Range Up

RBW \ Frequency

Power Abs | ALimit

30.000 MHz
806.000 MHz
1.000 GHz
3.000 GHz

763,000 MHz
1,000 GHz
3.000 GHz
8,000 GHz

100.000 kHz
100.000 kHz
1.000 MHz
1.000 MHz

759.01763 MHz
042,56611 MHz
1.55561 GHz
6.91336 GHz

-55.72 dém -42.72 dé
-58.43 dBm -45.43 dB
-38.82 dém -25.82 d8
-43.66 dBm -30.66 dB

T

JL
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saranas. FCC RF Test Report

Report No. : FG561313

Frequency Stability
Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 5MHz Note 2.
Temperature Voltage
(°C) (Volt) Frequency Offset (Af) Result
(Hz)
50 Normal Voltage 2.2
40 Normal Voltage 25
30 Normal Voltage -1.7
20(Ref.) Normal Voltage -3.1
10 Normal Voltage 2.7
0 Normal Voltage 1.9
-10 Normal Voltage 14 PASS
-20 Normal Voltage 2
-30 Normal Voltage 1.8
20 Maximum Voltage 1.6
20 Normal Voltage -3.1
20 Minimum Voltage 23
Note:

1. Normal Voltage =5 V. ; Minimun Voltage =4.8 V. ; Maximum Voltage =5 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

IMAX(Af)| = 3.1Hz

Frequency Stability Frequency (MHz) Limit Line Result
fL — IMAX(AT)] 777.182317 = 777 MHz
PASS
fu + [IMAX(AT)] 786.807693 = 787 MHz

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID : 2ACCJSCDO007
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= as. FCC RF Test Report Report No. : FG561313

NB-IOT:

LTE Band 2

Peak-to-Average Ratio

Mode LTE Band 2/ 3.75K
Mod. BPSK QPSK Limit: 13dB
RB Size 1SCO N/A 1SCO N/A Result
Lowest CH 1.22 0.72
Middle CH 0.49 0.75 PASS
Highest CH 0.32 0.72
Mode LTE Band 2/ 15K
Mod. BPSK QPSK Limit: 13dB
RB Size 1SCO N/A 1SCO 12SCO Result
Lowest CH 1.48 1.54 5.10
Middle CH 1.48 1.54 551 PASS
Highest CH 1.51 1.59 5.48
Sporton International Inc. (ShenzZhen) Page Number : Al113 of A212
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LTE Band 2/ 3.75K

Lowest Channel / 1SCO / BPSK

Lowest Channel / 1SCO / QPSK

Spectrum

Rof Lovel 30.00 dBm _ Offsot 14.50 d2 Ref Level 30.00 dBm  Offset 14.50 a8
o att 300E__AQT 2ms @ RBW 10 MHz o At 30d8__AQT 2 ms ® RBW 10 Mz
(@153 view @152 view
P s FE e R R S ] E s ] s 5
D] =
- o
N b
i e
X Y
5
¥ ¥
. = 1E4
% ]
‘\
- \ 1E-
X |
5 A
\
X |
feELasez gtz Moan Pwr - 20.00 dB CF 1.8502 GHz ean Pwr + 20.00 dB
v ive Di Function Samples: 125100 ‘Complementary Cumulative Distribution Function Samples: 126100
Mean | peak | crest | 100 | 1% | _0.19% | 0.01% | Mean | Peak | cCrest | 10% | 19% | ©Da% | o0.01% |
Trace 1 [22.85 dbm 24,46 dom 1.57 cB 0.72 d& 0.61ch 122 d8 1.55 6B Trace 1 | 2244 dem | 23.01 dem 0.77 d8 0.38 dB 0.45 4B s 0.78 6B
== p— r
@D e L JU AR e

Middle Channel / 1SCO / BPSK

Middle Channel / 1SCO / QPSK

Spectrum

Spectrum

Ref Lovel 30.00 dém  Offset 14.50 d2 Rof Lovel 30.00 dém  Offset 14.50 d2
Jo_att 3008 AQT 2ms @ RBW 10 MHz Jo_att 30CB  AQT 2ms @ RBW 10 MHz
a View (@152 view

= =
S 3
X
N X
1§04 = T 3 -
y )
N 23
\ \
16-05 1E-05
X X
= oo e ] | R X
X \
L} | A
Jeezeach= Moan Pwr - 20.00 d8 ’CI— 1.88 GHz Moan Pwr - 20.00 d8
y ive Distribution Function Samples: 125100 Y ive Distribution Function Samples: 125100
Mean | Peak | crest | 100% | 190 | o010 | o010 | Mean | Peak | crest | 10% | 190 | 019 | 00100 |
Jrace 1 | 21.91 dBm 22.33 dBm 0.42 cB 0.38 d3 0.43 cB 0.49 d2 0.43 dB Trace 1 | 2195 dbm 22,77 dBm 0.82 cB 0.35 d2 0.43 cB 0.75 d8 0.81 cB
e e ——

L JL J [ CERRE ] L JU | AWy e
Swlar B.TUTLZE2E 14140250 Sl B.TUTLZEE 143403

Highest Channel / 1SCO / BPSK

Highest Channel / 1SCO / QPSK

Spectrum

Spectrum

&l

Ref Lovel 30.00 dém  Offset 14.50 dg Rof Lovel 30.00 dém  Offset 14.50 d2
lo_att 30CB  AQT 2ms @ RBW 10 MHz Jo_att 30CB _ AQT 2ms @ RBW 10 MHz
(@153 view (@152 view

N 5
B B
N b3
\ \
1E-05 1E-05 :
X X
= ol e | EelEeE R el e (et Pt
2 X
X \
rgr 1.9098 GHz Moan Pwr - 20.00 d8 rg— 1.9098 GHz Moan Pwr - 20.00 d8
¥ ive Distribution Function Somples: 125100 v ive Distribution Function Somples: 125100
Mean | Peak | crest | 109% | 190 | o010 | o010 | Mean | Peak | crest | 10% | 190 | 019 | 00100 |
Jrace 1 | 21.83 dbm 22.1¢ dBm 0.31 cB 0.26 d3 0.32 dB 0.32 d8 0.41 cB Jrace 1 | 2181 dBm 22.56 dBm 0.75 cB 0.38 d2 0.41 cB 0.72 d2 0.75 cB
e — e r— )
L JU J [ R ] L JU J [ ERRRRE ]
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LTE Band 2/ 15K

Lowest Channel / 1SCO / BPSK

Lowest Channel / 1SCO / QPSK

Spectrum

Ref Lovel 30.00 dém  Offset 14.50 d2

<)

Rof Lovel 30.00 dém  Offset 14.50 d2

Jo_att 3008 AQT 2ms @ RBW 10 MHz Jo_att 30CB _ AQT 2 ms @ RBW 10 MHz
(@153 view (@153 view

el :
q N

= =
S %
i X X
% %
X
\
B B
N b3
\, \
7 N = N
BN A
\ \
X | \
rcn— 1.8502 CHz Moan Pwr - 20.00 dB ’m- 1.8502 GHz Moan Pwr - 20.00 d8
¥ ive Distribution Function Samples: 125000 v ive Di Function Samples: 125000
Mean | Peak | crest | 10% 190 | ©019% | 0010 | Mean | Peak | crest | 10% | 190 | 019 | 0010 |
Trace 1 | 23.20 dBm 24.76 dBm 1.56 db 0.35 dd 1.19 b 1.48 d2 1.5 B Jrace 1 | 23.07 dém 24.69 dBm 1.62 b 0.32 d8 0.93 dB 1.54 d8 1.62 B
e —— —_——————
QD e [ BRI

bz B.OUT.ZL2E 17:07:30

Middle Channel / 1SCO0 / BPSK

Middle Channel / 1SC0 / QPSK

Spectrum

Ref Lovel 30.00 dém  Offset 14.50 d2
Jo_att 3008 AQT 2ms

@ RBW 10 MHz

(Soearws | (=]

Rof Lovel 30.00 dém  Offset 14.50 d2
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y ive Distribution Function Samples: 125000 Y ive Distribution Function Samples: 125000
Mean | Peak | crest | 10% 190 | 0100 | o010 | Mean | Peak | crest | 10% | 190 | 019 | 00100 |
Jrace 1 | 22.93 dbm 24.47 dBm 1.54 cB 0.32 d 1.25 db 1.48 d2 1.54 B Trace 1 | 22.85 dbm 24.48 dBm 1.63 dB 0.32 d8 0.53 dB 1.54 d8 1.65 cB
— —————
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Highest Channel / 1SC0 / BPSK

Highest Channel / 1SCO / QPSK

Spectrum

Ref Lovel 30.00 dém  Offset 14.50 dg

<)

Rof Lovel 30.00 dém  Offset 14.50 d2

o att 308 AQT 2ms @ RBW 10 MHz o _att 3008 AQT 2ms @ RBW 10 MHz
(@152 view (@153 View
= =
N 3
5
N b3
\ \
1E-05 1E-05 :
X X
X A
2 X
X \
rgl— 1.9098 GHz Moan Pwr - 20.00 d8 rg— 1.9098 GHz Moan Pwr - 20.00 d8
¥ ive Distribution Function Somples: 125000 v ive Distril Function Somples: 125000
Mean | Peak | crest | 10% 190 | o010 | o010 | Mean | Peak | crest | 10% | 190 | 019 | 0010 |
Jrace 1 | 22.75 dBm 24.2¢ dBm 1.50 dB 0.29 d3 1.30 6B 1.51 d3 1.54 cB Jrace 1 | 22.72 dBm 24.33 dBm 1.61 6B 0.32 d3 1.13 cB 1.59 d8 1.65 cB
—— —————
L JU [ R ] L JU J [ ERRRRE ]
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LTE Band 2/ 15K

Lowest Channel / 12SC0 / QPSK

N/A

Spectrum

af)

Ref Lovel 30.00 dém  Offset 14.50 d2
Jo_att 3008 AQT 2ms @ RBW 10 MHz

[CF 1.8502 GHz Mean Pwr = 20.00 dB
(Cr 1.8002 PR

¥ Function Samples: 125000
Mean | Peak | crest | 100 | 190 | ©019% | 0019 |
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Middle Channel / 12SCO0 / QPSK
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Spectrum ;r_é;
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Spectrum E:(?
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26dB Bandwidth

Mode LTE Band 2 : 26dB BW(KHz)
BW 3.75K 15K N/A N/A N/A
Mod. BPSK | QPSK | BPSK | QPSK | QPSK

RB Size 1SCO | 1SCO | 1SCO | 1SCO |125CO

LowestCH | 6.77 | 6.81 | 26.01 | 26.43 |240.88

Middle CH 6.76 | 6.83 | 26.07 | 26.28 |240.44

Highest CH | 6.77 | 6.85 | 26.28 | 26.40 | 242.2

Sporton International Inc. (ShenzZhen) Page Number 1 A117 of A212
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LTE Band 2 3.75K

Lowest Channel / 1SCO / BPSK

Lowest Channel / 1SCO / QPSK

= & =
Rof Level 30.00 dém Offset 14.50 d2 & RBW 100 Hz Ref Level 30.00 dém Offset 14.50 d28 & RBW 100 Hz
lo Att 30cB  SWT 100ms @ VBW 300 Hz2 Mode Sweep jo Att 30ce  SWT 100ms @ VBW 300 Hz  Mode Sweep
SGL Count 100/100 Count 100/100
(@ 17k Max (@ 17k Max
Mil1] 16.55 dbm Mil1] 16.03 dBm|
1.85011524660 GHz 2 Vel 1.85011384550 GHz|
200 7 26.00 dB| 20:cen % ndB 26.00 dB
SR VA et A 3 X M SN -, 8107 1
10/RH o ¥, . 6.765 IUA\Jl{.UU kHz| 10/ L = A N/ Bus. N 6.810 U.UUUIJ kHz|
. s =g Q factor e 273453.7 o = Q factor M 271648.5|
I ed L~ P e
0dm = = 0dem 7 .
Ty )’
10 g8 10 Jin.
/ /
\0 \e‘b
=0d 20 d
-0 -0
50 dbm 50 dBm
60 dB 60 dB
CF 1.050114825 GHz 1001 pts Span 7.5 kKHz CF 1.850114825 GHz 1001 pts Span 7.5 kHz
Marke Marker
Type | Ref | Tre | X-value | Y-value | _Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 1 1.850115247 GHz 16.55 dBm nda down 5.7657 kHz M1 1 1.850113846 GHz 16.03 dBm nde down 5.8107 kHz
T1 1 1.850110931 GHz -9.42 dBm ndg 26.00 dB T1 1 1.850110946 GHz -9.85 dBm ndB 26.00 dB
Tz 1 1.850117657 GHz -9.43 dbm Q factor 273454 T2 1 1.850117757 GHz -9.97 dbm Q factor 271643
[_] (1] e

Middle Channel

/1SCO0 / BPSK

Middle Channel / 1SC0 / QPSK

Sp um {u%:] u:n:]
Rof Level 30.00 dém Offset 14.50 d2 & RBW 100 Hz Ref Level 30.00 dém Offset 14.50 d28 & RBW 100 Hz
lo Att 30cB  SWI 100ms @ VBW 300 Hz2 Mode Sweep jo Att 30ce  SWT 100ms @ VBW 300 Hz Mode Sweep
SGL Count 100/100
(@ 17k Max
Mil1] 16.68 dbm Mil1] 15.93 dbm|
1 1.87991528660 GHz 1.87991328610 GHz
20 dei M1 20 der —
r ndog, 26.00 dB) & x ndo 26.00 dB
A N AAS f e~ s 7582 l S AN AL AT T AP 82571 X
SO - o v oo\ \\f——w\ 6.758200000 H-l.z o VNI VA ~ B e 6.825700000 kHz|
T Q factor 278166.3| A Q factor A 275418.0|
~/ S -~
0 dem—p -~ 0 dem——
o T
ok : 109
5\ V‘J
20 d
-0 -0
50 dbm 50 dBm
60 dB 60 dB
CF 1.07991485 GHz 1001 pts Span 7.5 kHz CF 1.07991435 GHz. 1001 pts Span 7.5 kHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 E 1.879915287 GHz 16.62 dBm ndg down 5.7582 kHz M1 1 1.879913286 GH2 15.93 dém ndg down 6.8257 kHz
T1 1 1.879910978 GHz -9.15 dBm ndg 26.00 dB T1 1 1.879910956 GHz -9.96 dBm ndB 26.00 dB
Tz 1 1.879517737 GHz -9.33 dbm Q factor 275166 T2 1 1.879317762 GHz -10.02 dBm Q factor 275418
L J il L U -

Highest Channel

/1SCO / QPSK

= Spectrum % =)
Rof Lovel 30.00 dém _ Offset 14.50 d& @ RBW 100 Hz Rof Lovel 30.00 dém  Offsot 14.50 d5 @ RBW 100 hz
@ Att 30ce SWT 100 ms & VBW 300 HZ2 Mode Sweep o Att 30ce  SWT 100 ms @ VBW 300 Hz2 Mode Sweep
SGL Count 100/100 L Count 100/100
(@ 17k Max (@ 10k Man
Mi[1] 14.98 dBm)| Mi[1] 15.44 dBm)|
3 190971530910 GHz 3 190971443250 GHz
a0 e nd 26.00 dB) An e ndB 26.00 dB
= AU IS AAN A N A 6.765700000 kHz| A AV RO M T S N 6.848200000 kHz|
dar et - Y = der ——— AN
A Q factor TR 282262.8| L P Q factor b STy 278865.7
TN o A
0 dbm = - V\-\\
fods S
‘J/ 5
—fU 7 \
\ / V
0
-0 d 40 di
50 dem 50 dem
&0d &0 d
CF 1.00971444 GHz, 1001 pts Span 7.5 kHz CF 1.00971444 GHz, 1001 pts Span 7.5 kHz
marker marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 1.909715308 GHz 14.92 dBm nde down 5.7657 kHz M1 1 1.009714433 GHz 15.44 dem nde down 6.8482 kHz
T1 1 1.909711008 GHz -11.27 dBm ndB 26.00 dB T1 1 1.909711008 GHz -10.50 dBm ndB 26.00 dB
T2 1 1.90971777+ GHz -11.05 dBm Q factor 282263 T2 1] 1.909717857 GHz -10.50 dBm Q factor 278865
[ (] i) wa
i ) at pree 14
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SPORTON LAB.

FCC RF Test Report

Report No. : FG561313

LTE Band 2 15K

Lowest Channel / 1SCO / BPSK

Lowest Channel / 1SCO / QPSK

Spectrum (=) * (=)
Rof Lavel 30.00 dém Offset 14.50 d2 & RBW 200 Hz Ref Level 30.00 dém Offset 14.50 d2 & RBW 200 Hz
lo Att 3008 SWI 76ms @ VBW 1kHz Mode Swesp |o Att 30cE  SWI 76ms @ VBW 1kHz Mode Sweep
SGL Count 100/100 Count 100/100
(@ 17k Max (@ 17k Max
Mil1] 14.91 dbm Mil1] 13,42 dBm|
1.8501200700 GHz| S 1.8501178220 CHz|
A0 ’7 ndp 26.00 dB) H0 060 L ndB 26.00 dB
- PONCPLL(ENNIOEL, PN 26.014000000 kHz| o WALy A rBRA N, . 26.434000000 kHz|
A0Teay YA e : & ractol ™ AN, 71120.2) doenf W A G racter ol i, 69091.2]
o T Pan, P A At
0 dom oot L 0 dom p N
ks e \x
5 \
\ . \
v
-0 -0
50 dbm 50 dBm
60 dB 60 dB
CF 1.0501198 GHz, 1001 pts Span 90.0 kHz CF 1.8501198 GHz 1001 pts Span 0.0 kHz
Marke Marker
Type | Ref | Tre | X-value | Y-value | _Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
™M1 1 1.85012007 GHz 14.31 dBm nd2 down 26.014 kHz M1 1 1.850117822 GHz 13.42 dém ndg down 26.434 kHz
T1 1 1.850106793 GHz -11.57 dBm ndg 26.00 dB T1 1 1.850106763 GHz -12.45 dBm ndB 26.00 dB
Tz 1 1.850132807 GHz -11.78 dBm Q factor 71120 T2 1 1.85013 -12.55 dBm Q factor 63991
[ _] (1] e

Middle Channel / 1SCO / BPSK

Middle Channel / 1SC0 / QPSK

Sp um {u?] u:n:]
Rof Level 30.00 dém Offset 14.50 d2 & RBW 200 Hz Ref Level 30.00 dém Offset 14.50 d2 & RBW 200 Hz
lo Att 3008 SWI 76ms @ VBW 1kHz Mode Swesp |o Att 30cE  SWI 76ms @ VBW 1kHz Mode Sweep
SGL Count 100/100
(@ 17k Max
Mil1] 14.17 dbm M1l 12.96 dbm|
1.8799197200 GHz| 5 1.8799219990 GHz|
oo x‘ ndp 26.00 dB) 00 ™1 ndb 26.00 dB
" ] an e A S B 26.074000000 kHz| ol X e B . 26.284000000 kH2|
LU PN L Qfactor” " 4 72000.6| A0y T R  ReloM Ay, T
o™ i . e,
0 dom—— L e Do
o I
10 334 2
/ - % 7
ool il 4
7
B, it Y,
=0d 20 d
-0 -0
50 dbm 50 dBm
60 dB 60 dB
CF 1.0799202 GHz 1001 pts Span 90.0 kHz CF 1.8799202 GHz 1001 pts Span 0.0 kHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result Type | Ref | Tre | ue | Y-value |__Function | Function Result |
M1 E 1.87991972 GHz 14.17 dBm ndg down 26.074 kHz M1 1 359 GHz 12,96 dém ndg down 26.284 kHz
T1 1 1.879906773 GHz -11.88 dBm ndg 26.00 dB T1 1 1.879906863 GHz -13.06 dBm ndB 26.00 dB
Tz 1 1.879932847 GHz -11.81 dBm Q factor 72100 T2 1 1.879933147 GHz -12.90 dBm Q factor 71524
L J il L U ] -
Selar B.0US.2025 16248150 =t a 16250341
pectrum (=) poctrum % =)
Rof Level 30.00 dém Offset 14.50 d2 & RBW 200 Hz Ref Level 30.00 dém Offset 14.50 d2 & RBW 200 Hz
SWT 7ems @ VBW 1kHz Mode Sweep o Att 0ce  SWI 7Ems @ VBW 1KkHz Mode Sweep
Mil1] 13.58 dbm mil1] 13,05 dbm|
1.9097198600 GHz| 1.9097192610 GHz|
20 dey 20 dar
o y! ndn 26.00 db| " T ndB 26.00 dB
& > By, . 26.284000000 kHz \ X oo ~BM an 26.404000000 kHz
10 d2m PWPTIYO A Q factof ™ \”\"/VL;\ " 72657.9) o A Q ractor e Mo, 5 72328.0)
N A [
0 dbm o, fort At
- Saly o
1.1 T2 i
10 iy o >
/ N \
o 7 f
\/ V Y
-0 -0
50 dbm 50 dbm
60 dB 60 dB
CF 1,9097201 GHz, 1001 pts Span 0.0 kHz CF 1.9097201 GHz, 1001 pts Span 0.0 kHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 1.90971986 GH2z 13.52 dBm ndg down 26.284 kHz M1 1 1.909719261 GHz 13.05 dém ndg down 26.404 kHz
T1 1 1.309706913 GHz -12.69 dBm ndg 26.00 dB T1 1 1.909706883 GHz -13.02 dBm ndB 26.00 dB
Tz 1 1.909733167 GHz -11.95 dBm Q factor 72658 T2 1 1.909733267 GHz -12.75 dBm Q factor 72328
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saranas. FCC RF Test Report

Report No. : FG561313

LTE Band 2 15K

Lowest Channel / 12SC0 / QPSK

N/A

Rof Lovel 30.00 dbm  Offsot 14.50 d2 @ RBW & kHz
o att 06 SWI 2ms @ VBW 20kHz Mode Sweep
SGL Count 100/100
(@ 17k Max
Mil1] 15.75 dbm
1.850268130 GHz
20108 M
GG e, 26.00 db|
: i AN A { ¥ ki
10 d2m D NSO pr B A N 240.880000000 k2
Q Péctor 7681.3|
l
0dbm = Awm
o4l kv V2
v % ‘\
20 - 5
Y WA
20 deH, ¥ 4l 4 .
a4
0
50 dbm
eod
CF 1.8502 GHz 1001 pts Span +40.0 kHz
Marker
Type | Ref | Tre | X-value | Y-value | _Function | Function Result
™M1 1 1.8502681: 15.75 dBm nd2 down 240.88 kHz
T1 1 1.8500822 -9.73 dBm ndg 26.00 dB
Tz 1 1.85032308 GHz -10.34 dBm Q factor 76813
L L ] -
= ) 1nzanze

Middle Channel / 12SCO0 / QPSK

N/A

Spectrum % [u%:]
Rof Lavel 30.00 dém Offset 14.50 d2 & RBW S kHz
o att 06 SWI 2ms @ VBW 20kHz Mode Sweep
SGL Count 100/100
(@ 17k Max
M1l 13.74 dbm
1.879962640 GHz
20 dex N
a i ndB 26.00 db|
10RH A_ANN o~y A jst-;:,\, \ 240.440000000 kHz
QTact! 3 7818.9)
0dbm / )
~/ "N
dbi T \e
10 -
~ w0
o \A,
P, V2l
ATk e I A
! Wavr
0
50 dbm
60 dB
CF 1.80 GHz 1001 pts Span +40.0 kHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 13.74 dBm nda down 240,44 kHz
T1 1 7 -12.30 dBm ndg 26.00 dB
Tz 1 188012176 GHz -12.21 dbm Q factor 7618.9
L JU J -
Sl i ETER

Highest Channel / 12SCO0 / QPSK

N/A

n:uJ
Rof Lovol 30.00 dBm  Offset 14.60 d2 @ RBW & kHz
o Att 30ce SWT 2ms @ VBW 20kHz Mode Sweep
SGL Count 100/100
(@ 1ok Max
Mi[1] 14.67 dBm|
1909836920 GHz
20 da
" dB 26.00 dB)
10 A oA SRV, o A 242.200000000 kHz
oS SR Qtacter \ 7985.4
0dom " 7y
T A P
d T AVA¢
* ~ Z
N
A N
A a WAN
ity =
0 di
50 dBm
€0
CF 1.9098 GHz. 1001 pts Span 440.0 kHz
marker
Type | Ref | Tre | X-value | Y-value | _Function | Function Result |
M1 1 190983582 GHz 14.57 dem nde down 242.2 kHz
T1 1 1.9096822 GHZ -11.28 dBm nde 26.00 dB
T2 1 1903924+ GHz -11.76 dBm Q factor 7685.4
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= as. FCC RF Test Report Report No. : FG561313

Occupied Bandwidth

Mode LTE Band 2 : 99%0BW(KHz)
BW 3.75K 15K N/A N/A N/A
Mod. BPSK | QPSK | BPSK | QPSK | QPSK

RB Size 1SCO | 1SCO | 1SCO | 1SCO |125CO

LowestCH | 5.72 | 5.65 | 21.64 | 21.82 |188.57

Middle CH 572 | 5.68 | 21.76 | 21.88 |191.21

Highest CH | 5.71 | 5.72 |21.698| 21.75 |186.37
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SPORTON LAB.

FCC RF Test Report

Report No. : FG561313

LTE Band 2 3.75K

Lowest Channel / 1SCO / BPSK

Lowest Channel / 1SCO / QPSK

= & * =
Rof Level 30.00 dém Offset 14.50 d2 & RBW 100 Hz Ref Level 30.00 dém Offset 14.50 d28 & RBW 100 Hz
lo Att 30cB  SWT 100ms @ VBW 300 H2 Mode Sweep jo Att 30ce  SWT 100ms @ VBW 300 Hz  Mode Sweep
SGL Count 100/100
(@ 17k Max
Mil1] 16.86 dBm Mil1] 16.36 dbn|
1.85011524660 GHz 1.85011435500 GHz|
20 day et 20 day -
" o oo 5.724275724 kHz ! P K~ Occ Bw 5.649350649 kiz
A i il e N W N L o A AA A
10 dem e L 10/ . = o i, ~ I ,
A - Tt
A R
0dbm 0 dBm——r
dorn - oo
10¢ C 10 o
/ \ { \
130 5 b 7
-20 d =30 d
-0 -0
50 dm -50 dbm
60 db €0 dB
CF 1.850114325 GHz 1001 pts Span 7.5 kHz CF 1.850114325 GHz 1001 pts Span 7.5 kHz
Marke Marker
Type | Ref | Tre | X-value | Y-value | _Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
™M1 1 1.850115247 GHz 16.86 dBm M1 1 1.850114355 GH2 16.36 dém
T1 1 1.8501115 GHz 3.96 dBm Oce Bw 5.724275724 kHz T1 1 1.850111508 GHz 2.20 dBm Oce Bw 5 649350642 kHz
Tz 1 1.850117225 GHz 1.77 dBm T2 1 1.850117157 GHz 1.71 dBm

e

Middle Channel / 1SCO / BPSK

Middle Channel / 1SCO / QPSK

Spectru

=

*

=

Rof Level 30.00 dém Offset 14.50 d2 & RBW 100 Hz Ref Level 30.00 dém Offset 14.50 d28 & RBW 100 Hz
lo Att 30cB  SWI 100ms @ VBW 300 H2 Mode Sweep jo Att 30ce  SWT 100ms @ VBW 300 Hz Mode Sweep
SGL Count 100/100 Count 100/100
(@ 17k Max
Mil1] 15.42 dbm Mil1] 16.16 dbm|
1.87991497940 GHz 1.87991439500 GHz
20 dex 20 day
" 5.716783217 kHz & i3 c B 5.679320679 kiz]
A S AN AVANS) o s
10 d2m — - 10 dam et . -
T_V N -
0 dbm——=ty 0.dem
10 g : 10 =
¢ 3\
i \“M
“‘0 \ Y LY
=0 d -0 di
-0 -0
50 dbm 50 dBm
60 dB 60 dB
CF 1.07991485 GHz 1001 pts Span 7.5 kHz CF 1.07991435 GHz. 1001 pts Span 7.5 kHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 E 1.879914979 GHz 15.42 dBm M1 1 1.879914385 GH2 16.16 dém
T1 1 1.879911563 GHz 1.83 dBm Oce Bw 5.716783217 kHz T1 1 1.8799 3 GHz 0.62 dBm Oce Bw 5679320673 kHz
Tz 1 187951726 GHz 3.6 dbm T2 1 1.879317212 GHz 2.06 dbm

i es

/ 1SCO / BPSK

Highest Channel / 1SCO / QPSK

n:uJ [EJ
Rof Lovol 30.00 dBm  Offset 14.60 d2 @ RBW 100 Hz Rof Level 30.00 dém _ Offset 14,60 d8 @ RBW 100 Hz
Att 30ce SWT 100 ms & VBW 300 HZ2 Mode Sweep o Att 30ce  SWT 100 ms @ VBW 300 Hz2 Mode Sweep
SGL Count 100/100 L Count 100/100
(@ 1ok Max (@ 17k Max
Mi[1] 14.84 dBm| Mi[1] 15.44 dBm)|
3 1.90971456740 GHz 3 190971443250 GHz
20080 Occ Bw 5.709290709 kHz| 20:dev Occ Bw 5.716783217 kHz|
N e DA AN RO A AT e 3
10 d2r —r— ey 10 dar - — A
i 4] T 511 Pl Ncarn T2
0 dBm——R 0 dBm——*
\ ~
P ) !
104 S 10 3
# {
-0 d 40 di
50 dBm 50 dBm
€0 d &0 d
CF 1.90971444 GHz, 1001 pts Span 7.5 kHz CF 1.90971444 GHz, 1001 pts Span 7.5 kHz
marker marker
Type | Ref | Trc | X-value | Y-value | Function Function Result | Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 1.909714567 GHz 14.84 dBm M1 1 1.909714433 GHz 15.44 dBm
T1 1 1.900711565 GHz 1.01 dbm Oce Bw 5702280708 kHz T1 1 1.909711585 GHz 2.55 dBm Occ B 5716783217 kHz
T2 1 1.909717285 GHz 0.5 dbm T2 1 1.909717302 GHz 0.56 dbm
([ e i oa
at ) 19:4755
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SPORTON LAB.

FCC RF Test Report

Report No. : FG561313

LTE Band 2

15K

Lowest Channel / 1SCO / BPSK

Lowest Channel / 1SCO / QPSK

= & =
Rof Lavel 30.00 dém Offset 14.50 d2 & RBW 200 Hz Ref Level 30.00 dém Offset 14.50 d2 & RBW 200 Hz
lo Att 3008 SWI 76ms @ VBW 1kHz Mode Sweep |o Att 30cE  SWI 76ms @ VBW 1kHz Mode Sweep
SGL Count 100/100 Count 100/100
(@ 17k Max (@ 17k Max
Mil1] 13.89 dbm Mil1] 13.97 dBm|
1.8501190810 GHz| 1.8501176220 CHz|
20 dex T 20 day
" T Occ By 21.638361639 kHz ! Occ Bw 21.818181018 kHz
P P 1 17, S o
10 dam - 4 P Ll Manen, . _ P SATIL YA V. :
e N VS A AYVL \hﬂw""‘" W e ],
0dbm AU
10,08 o = 3
7/ AW R
._49“}, A% 1%
=30 di
-0 -0
50 dbm 50 dBm
60 dB 60 dB
CF 1.0501198 GHz, 1001 pts Span 90.0 kHz CF 1.8501198 GHz 1001 pts Span 0.0 kHz
Marke Marker
Type | Ref | Tre | X-value | Y-value | _Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
™M1 1 1.850119081 GHz 13.82 dBm M1 1 1.850117822 GHz 13.37 dém
T1 1 1.850109191 GHz -0.13 dBm Oce Bw 21.6383616339 kHz T1 1 1.850109131 GHz -0.40 dBm Oce Bw 21.818181818 kHz
Tz 1 1.850130829 GHz 1.08 dBm T2 1 -1.05 dbm

e

Middle Channel / 1SCO / BPSK

Middle Channel / 1SCO / QPSK

Spectrum (=) * =)
Rof Level 30.00 dém Offset 14.50 d2 & RBW 200 Hz Ref Level 30.00 dém Offset 14.50 d2 & RBW 200 Hz
lo Att 3008 SWI 76ms @ VBW 1kHz Mode Sweep |o Att 30cE  SWI 76ms @ VBW 1kHz Mode Sweep
SGL Count 100/100 Count 100/100
(@ 17k Max
Mil1] 13.05 dbm Mil1] 13.00 dBm|
1.8799198400 GHz| 1.8799215190 GHz|
20 dex 20 day
a 7] Occ Bw 21.756241758 kHz & Occ Bw 21.878121078 kHz
N anl oA vt o8y and) s
10 dam T v = 7 = 10 dBm AT T Py,
T Y Vs ¥, T W, T2
e i gy
0dbm = T 0dbm | 7 T
10 degy 10 depl N
/ / 2
% \, i X F
o 0 V)
W \/ v
=0d 30 d
-0 -0
50 dbm 50 dBm
60 dB 60 dB
CF 1.0799202 GHz 1001 pts Span 90.0 kHz CF 1.8799202 GHz 1001 pts Span 0.0 kHz
Marker Marker
Type | Ret | Trc | X-value | Y-value | _Function | Function Result | Type | Ret | Trc | ue I Y-value | _Function | Function Result |
M1 E 1.87991984 GHz 13.05 dBm M1 1 519 GHz 13.00 dém
T1 1 1.879909201 GHz -1.04 dBm Oce Bw 21.758241758 kHz T1 1 1.879909201 GHz -0.19 dBm Oce Bw 21.878121878 kHz
Tz 1 1.879530959 GHz 1.02 dBm T2 1 1.879331079 GHz -1.23 dbm

/ 1SCO / BPSK

/1SCO / QPSK

n:uJ [EJ
Rof Lovol 30.00 dBm  Offset 14.60 d2 @ RBW 200 Hz Rof Level 30.00 dém  Offset 14,60 d8 @ RBW 200 Hz
@ Att 30ce SWT 75ms @ VBW 1kHz Mode Sweep o Att 30ce  SWT 75ms @ VBW 1kHz Mode Sweep
SGL Count 100/100 L Count 100/100
(@ 17k Max (@ 17k Max
Mi[1] 13.07 dBm)| Mi[1] 12.90 dBm)|
1.9097192610 GHz| 1.9097215390 GHz|
20 da 20 da
" 1 Occ Bw 21.698301698 kHz ¥ M1 OccBw 21.756241758 kHz
o ez L n X
ADIE AT o =y N A07dey TR R~ S W r Yy
N o T2 ALY VT2
0 dom g 0 dom RN
10d /] = 10d
A L)
4 s \ N i
o = 50 df
o3 \ Y v
-0 d 40 di
50 dBm 50 dBm
€0 d &0 d
CF 1.9097201 GHz, 1001 pts Span 90.0 kHz CF 1.9097201 GHz, 1001 pts Span 90.0 kHz
marker marker
Type | Ref | Trc | X-value | Y-value | Function Function Result | Type | Ref | Trc | | Y-value | _Function | Function Result |
M1 1 1.909719261 GHz 13.07 dBm M1 1 12.90 dBm
T1 1 1.909709311 GHz -1.25 dBm Oce Bw 21698301698 kHz T1 1 1.909709341 GHz -0.81 dBm Occ B 21758241758 kHz
T2 1 1.909731009 GHz 0.66 dbm T2 1 1.909731089 GHz -1.63 dbm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG561313

LTE Band 2

15K

Lowest Channel / 12SCO / QPSK

(=)

lo Att 3008 SWI
SGL Count 100/100

Ref Level 30.00 dém Offset 14.50 d2 @ RBW 5 kHz
2ms @ VBW 20 kHz

Mode Sweep

(@ 17k Max

20 dam

M1i[1]

SO AN AN\ poan A

;& cBw

A 24

14.23 dBm)|
1.080036480 GHz|
191.208791209 kHz

0dpm £ V‘f

10 dB

-20

7
Mgl

-40

-50 dBm

60 dB

GF 1.88 GHz

1001 pts

Span +40.0 kHz

Marke
X-value

|

Y-value |

Function |

Function Result |

3
Type | Ref | Tre |

™M1 1 1.88003648 G
1.879905425
1.880096703 GHz

T1 1
T2 1

14.23 dBm
-3.36 dBm
-0.63 dbm

Oce Bw

121.208731208 kHz

Middle Channel / 12SCO / QPSK

Spectrum #

(=

lo Att 30ce  SWI 2ms
SGL Count 100/100

Ref Level 30.00 dém Offset 14.50 d2 @ RBW S kHz

VBW 20kHz Mode Sweep

(@ 17k Max

20 dam

M1[1]

10 dam

13.88 dBm)|
1.909858460 GHz|
186.373626374 kHz

s

0dBm

10 dB

[ cg}v
P VAN, Vad
e

-20 ~

30, derr

-40

-50 dBm

60 dB

GF 1.9098 GHz

1001 pts

Span +40.0 kHz

Marker

Y-value |

Function |

Function Result |

Type | Ref | Tre |
M1 E

T1 1

1

X-value |
1.80985841

1.30970857
1.909534345 GHz

13.82 dém
1.82 dBm
2.44 dBm

oce Bw

186.373626374 kHz

Highest Channel / 12SCO / QPSK

m %

Ref Level 30.00 dBm  Offset 14.50 d& w RBW S k

o Att 30de  SWT 2ms @ VBW 20 kHz  Mode Sweep
SGL Count 100/100
@17k Max
MiL1] 13.86 dBm
1.909858460 GHz|
& 186.373626374 kHz
10 d8 - b
: g
0 ]
-10 df
20 d 'l .
N30, e
Y
-40 di
-50 di
60
GF 1.9098 GHz 1001 pts Span 440.0 kHz
Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 1 1.50985846 GHz 13.88 dBm
T1 1 1.909708571 GHz 1.82 dBm Occ Bw 186.373626374 kHz
T2 1 1.909894945 GHz 2.44 dem
~
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SPORTON LAB.

FCC RF Test Report

Report No. : FG561313
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